-352

QUTLET PORTS
14 NPTF

x
O
i

-
@
Ly
s

a

03427 MOTOR SOLENOMD SHOWN

-33 BRACKET
MOUNT

M4

w}o

(D€




M-352

Ref. Part No. Ref. Part Ne.
No. No. Description Req. No. No. Description Req
1 03404 BOX ASSEMBLY, Push Button 1 21 03128 PUMP ASSEMBLY, Gear Code 62 1
2 01418 « STRAIN RELIEF, (Plastic) 1 02625 PUMP ASSEMBLY, Gear Code 51 1
3 03345 « SWITCH, Push Button, 3-Terminal 2 32650 PUMP ASSEMBLY, Gear code 43 1
4 01076 CLAMP, Cable 1 02624 PUMP ASSEMBLY, Gear Code 42 1
5 01412 TERMINAL, Butt Connector 2 02629 PUMP ASSEMBLY, Gear code 05 1
6 03734 CORD, Harness, 72" 16-4, valve grounded 1 02659 PUMP ASSEMBLY, Gear Code 03 1
{push button) 22 02352 * O-RING, Industrial (3-5/8" x 3-7/8" x 1/8"} 1
03351 CORD, Harness, 72" 16-4, switches grounded 1 23 00075 * PARTS KIT, Check Valve (main) 1
(push button} 24 02159 « SEAL 1
03735 CORD, Harness, 72" 16-4, valve grounded 1 25 03766 ¢ PARTS KIT, Relief Valve 1
(toggle & rocker)
03490 CORD, Harness, 72" 16-4, switches grounded 1
(toggle & rocker) 26 0811 MOTOR, Electric, 12 VDC 1
7 00776 VALVE ASSEMBLY, Electric, 4-way - 2 pos., 1 08112 MQTOR, Electric, 12 VDC 1
12 VDG, grounded coils, 1/4-18 NPTF ports 08120 MOTOR, Electric, 24 VDC 1
00777 VALVE ASSEMBLY, Electric, 4 way - 2 pos., 1 27 02318 * BEARING, Base Mator 1
12 VDG, 2 leads, 1/4-18 NPTF ports 28 07625 + NUT, Hex 5/16 - 24 1
00778 VALVE ASSEMBLY, Electric, 4 way - 2 pos., 1 25 077&1 +« WASHER, Lock, 5/16" 1
24 VDC, grounded coils, 1/4 - 18 NPTF ports 30 Q7737 +« WASHER, Star, 1/4" 4
00779 VALVE ASSEMBLY, Electric, 4 way - 2 pos,, 1 31 Q7795 * WASHER, Lack, 1/4" 2
24 VDC, 2 leads, 1/4-18 NPTF ports 32 07738 « SCREW, Hex Head Cap 1/4 - 20 x 6-1/2" 2
8 00494 * VALVE, 4 way - 2 position, 12 VDC, grounded 1
00095 * VALVE, 4 way - 2 positicn, 12 VDC, 2 leads 1
00495 » VALVE, 4 way - 2 positicn, 24 VDG, grounded 1 33 02238 BRACKET, Mounting 1
00974 * VALVE, 4 way - 2 position, 24 VDC, 2 leads 1 34 04559 BRACKET, Plate Mount 5.00" Gto C 1
9 00499 ++ COIL, 12 VDC, 4 way - 2 pos., grounded 1 04580 BRACKET, Plate Mount 3.25" Cio C 1
00096 «+ COIL, 12 VDC, 4-way - 2 pos., 2 leads 1 35 07894 SCREW, Socket Head Cap, Thread forming, 2
00498 »« COIl, 24 VDC, 4 way - 2 pos., grounded 1 torx drive, 5/16-18 x 1-1/8
00292 ++ COIL, 24 VDC, 4 way - 2 pos., 2 leads 1 36 07717 SCREW, Hex Head, thread forming 1/4-20 2
10 00266 +» CARTRIDGE, 4 way - 2 pos., 12 & 24 VDC 1 x 1-3/8"
11 Qg2 »»» PARTS KIT, 4 way - 2 position cartridge 1 37 01134 SCREEN, Filter (suction) 1
12 00780 HOUSING, Solencid Valve, 4 way - 2 position 1 38 01209 TUBE, Filter Suction 3/8 NPTF 90 Deg. 1
1/4 - 18 NPTF Ports 39 01329 ADAPTER, Pump Mounting Bracket 1
13 00488 = VALVE, 2 Way - 2 Position, 12 VDG, groundad 1 40 01274 TUBE, Return (1/8 NPTF) i
00088 * VALVE, 2 Way - 2 Position, 12 VDC, 2 leads 1 41 06256 RESERVOIR, 4 1/2" dia. x 8", 76 in® usable 1
00491 *« VALVE, 2 Way - 2 Paosition, 24 VDC, grounded 1 06257 RESERVOIR, 4 t/2" dia. x 10", 102 in® usakle 1
00092 » VALVE, 2 Way - 2 Position, 24 VDC, 2 leads 1 06258 RESERVOIR, 4 1/2"dia. x 12", 127 in® usable 1
14 00496 «« COIL, 12VDC, 2 Way - 2 Pos., grounded 1 42 01143 PLUG, Vent (Plastic) 1
00089 «+ COIL, 12 VDC, 2 Way - 2 Pos., 2 leads 1 03866 PLUG, Vent, 3/8" NPT 1
00497 == COIL, 24 VDC, 2 Way - 2 Pos., grounded 1 43 07703 SCREW, Thread Forming 10-24 x 3/8" 6
00093 =« COIL, 24 VDC, 2 Way - 2 Pos., 2 leads 1 44 01124 CONNECTOR ASSEMBLY, Brass 3/8" 1
15 00263 «+ CARTRIDGE, 2 Way - 2Pos., 12 &24VDC 1 Tube x 3/8 NPTF
16 00121 « =+ PARTS KIT, 2 Way - 2 Paosition, cartridge 1 45 01225 ELBOW ASSEMBLY, 90 Deg. Brass 3/8" 1
Tube x 1/4 NPTF
46 03882 TUBE, Return, 4 1/2" dia. resarvoir 1
17 01349 STRAP, Motor - Solenoid Connecting 1 03883 TUBE, Return, 5" x 5" rec. reservoir 1
18 07683 SCREW, Round Head Machine 10-32 x 1/4" 2 47 03453 BOX ASSEMBLY, Push Button {weatherproof) 1
16 03427 SWITCH, Soleneid, 12 VDC, 3-post, 1 48  (0369C * PARTS KIT, Gasket (weather proof} 1
grounded to can 49 03691 * PARTS KIT, Strain Relief (weather proof} 1
03336 SWITCH, Solencid, 12 VDG, 3-post, 1 50 03369 * SWITCH, Push button, 3-terminal 2
insulated circuit (weather proof)
(3335 SWITCH, Solenoid, 12 VDG, 4-post, 1 51 03487 BOX ASSEMBLY, Toggle Switch 1
isolated circuit 52 01418 * STRAIN RELIEF, (Plastic) 1
03467 SWITCH, Solenoid, 24 VDG, 3-post, 1 53 03394 * SWITCH, Toggle 1
grounded to can 54 03240 BOX ASSEMBLY, Push Button 1
03343 SWITCH, Salenaid, 24 VDC, 3-post, 1 55 06253 RESERVOIR, 5" x 5" x 10" 211 in® usable 1
insulated circuit 06254 RESERVOIR, 5" x 5" x 12" 249 in® usable 1
20 01317 ADAPTER, Pump/Valve 1-1/2" long 1 06255 RESERVOIR, 5" x 5" x 15" 306 in® usable 1
CAMADA, EURCPE:

LS.A:

MONARCH HYDRAULICS, INC.

P.O. Box 1764, Grand Rapids, Michigan 49501-1784, U.S.A.
Telephone: (616} 458-1306

Telefax: {516) 458-1616

MONARCH HYDRAULICS B.V.

A Part of the Monarch Hydraulics Group
Paostbus 86, 3310 AB Rhenen, The Netherlands
Telephone: {08376) 17171

Telefax: (08378) 14447

FLUID-PACK INTERNATIONAL LIMITED

A Part of the Monarch Hydraulics Group

460 Newtold St., London, Ontario, Canada NBE 1K3
Telephone: (519) 686-5800

Telefax: (519) 686-B976

Farm No, 2225-83 Litho in U.S.A.



